
 

 

 
   

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 
   
 

Wastewater Treatment Plant  

2024  
Annual Performance Report 

 

Prepared by the Environmental Service 

M. Perron, B.Sc, Superintendent / N. Beks, QMS Rep. 

February 12, 2025 



 

 

TABLE OF CONTENTS 

 

Introduction .......................................................................................................................................... 1 

Wastewater Treatment Plant Process .................................................................................................... 1 

Flow Capacity Assessment ..................................................................................................................... 2 

Interpretation of Monitoring and Analytical Data ................................................................................... 3 

Operating Problems Encountered and Correction Actions Taken ............................................................. 4 

 

Maintenance Summary .......................................................................................................................... 5 

Effluent Quality Assurance and Control Measures Undertaken ............................................................... 5 

Calibration & Inspection ........................................................................................................................ 5 

Efforts and Results Achieved in Meeting Effluent Objectives ................................................................... 6 

Biosolid Generation ............................................................................................................................... 6 

Summary of Complaints ......................................................................................................................... 7 

Bypassing / Spills / Abnormal Discharges ............................................................................................... 7 

Additional Information Requested ......................................................................................................... 7 

Availability of Report ............................................................................................................................. 7 

Appendix A - 2024 Monthly Performance Assessment Report ................................................................. 8 

Appendix B - 2024 Monthly Raw Sewage Data Report ............................................................................ 10 

Appendix C - 2024 Monthly Effluent Data Report .................................................................................... 12 

Appendix D - 2024 Monthly Chemical Data Report ................................................................................. 14 

Appendix E - 2024 Monthly Biosolid Analysis Report .............................................................................. 15 

Appendix F - 2024 Bypass & Overflow Event Report ................................................................................ 16 

Appendix G - 2024 Annual Plant Bypass Summary Report ....................................................................... 17



 

2024 CORPORATION OF THE TOWN OF HAWKESBURY WASTEWATER TREATMENT PLANT  
ANNUAL PERFORMANCE REPORT 

1 
 

Introduction 
 

The Corporation of the Town of Hawkesbury owns and operates the Wastewater Treatment Plant located at 
815, Main East Street in Hawkesbury, Ontario, which services a population of around 10,000. The plant has a 
rated capacity of 13,800 m3/d, a peak flow rate of 41,000 m³ and, is designated a Class IV Wastewater Treatment 
Facility. 

This Annual Performance Report for the January 1, 2024, to December 31, 2024, reporting period has been 
prepared to meet the requirements of the Ministry of the Environment, Conservation and Parks (MECP) 
Amended Environmental Compliance Approval (ECA) #4692-8DVQTW for the design and operation of the 
Corporation of the Town of Hawkesbury Wastewater Treatment Plant. It also serves to explain the operations 
of an essential part of the Town’s infrastructure.  All efforts have been made to ensure the information presented 
is accurate. 

Wastewater Treatment Plant Process 
 

The Hawkesbury wastewater system is primarily composed by a Sewage Collection System and a Wastewater 
Treatment Plant. The Sewage Collection System consists of more than 45 km of sanitary sewers, approximately 
4.7 kilometres of combined sewers, 1 combined sewer overflow by-pass manhole and 5 sewage lift stations to 
convey wastewater from lower-lying areas. The Wastewater Treatment Plant includes a raw sewage pumping 
station with several treatment process buildings and reservoirs. 

Wastewater that leaves all homes and businesses in the town travels via gravity through the underground 
sewage collection system towards the raw sewage pumping station where four pumps are available to deliver 
the wastewater to the treatment plant. 

The Wastewater Treatment Plant uses the activated sludge process, a multi-stage treatment process which 
consists of two screens, two vortex grit removal, three primary clarifiers, three aeration tanks, four secondary 
clarifiers, 128 ultraviolet lamps for disinfection, two aerobic digesters, one sludge stabilizer and two centrifuges. 

Once the treatment process is completed, the effluent is discharged into the Ottawa River and the biosolids 
(dewatered sludge) are disposed of on approved and certified farmlands. 

 
Treatment Process Flowchart

 
 



 

2024 CORPORATION OF THE TOWN OF HAWKESBURY WASTEWATER TREATMENT PLANT  
ANNUAL PERFORMANCE REPORT 

2 
 

The treatment plant operations and performance are monitored by licenced operators. The plant is controlled 

by a computerized supervisory control and data acquisition (SCADA) system that is monitored 24 hours per day, 

7 days a week. Alarms automatically notify operators in the event of failure of critical operational requirements. 

The plant is also equipped with a standby power generator to ensure critical equipment can continue to operate 

in the event of a power failure. 

Flow Capacity Assessment  

The Hawkesbury Wastewater Treatment Plant has a Rated Capacity of 13,800 m3/d and a Peak Flow Rate of 

41,000 m³/d. Condition 6(2) of the Amended ECA requires to use all best efforts to operate within the Rated 

Capacity of the plant. 

The Rated Capacity is defined as the Average Daily Flow for which the plant is approved to handle, whereas the 

Average Daily Flow is defined as the cumulative total sewage flow to the plant during a calendar year divided 

by the number of days during which sewage was flowing to the plant that year. The Peak Flow Rate is defined 

as the Maximum Rate of Sewage Flow for which the plant is designed to handle. 

Table 1 below compares Monthly Daily Influent Flows to the Amended ECA Rated Capacity and Peak Flow Rate. 

Based on the 2024 flow data, the Wastewater Treatment Plant maintained operations within the approved 

Rated Capacity. Peak flows exceeding 41,000 m3/d where occasionally observed during spring and 

summer months due to rapid snow melt & heavy rains. 

 

Table 1 

Comparison of the Monthly Daily Influent Flows to the Amended ECA Rated Capacity and Peak 

Flow Rate 

Month 
Monthly Avg. 

Daily Flow 
(m3/d) 

% of Rated 
Capacity 

(13,800 m3/d) 

Monthly Peak 
Daily Flow 

(m3/d) 

% of Peak Flow 
Rate 

(41,000 m³/d) 

Total Influent Flow  
(m3) 

January 6,431 47% 31,799 78% 199,354 

February 6,483 47% 46,732 114% 188,000 

March 9,856 71% 29,429 72% 305,534 

April 9,644 70% 47,749 116% 289,334 

May 7,720 56% 43,969 107% 239,320 

June 7,346 53% 52,632 128% 220,387 

July 9,996 72% 59,022 144% 309,888 

August 11,997 87% 59,744 146% 371,911 

September 7,071 51% 44,254 108% 212,117 

October 5,745 42% 22,437 55% 178,085 

November 6,010 44% 32,954 80% 180,297 

December 7,768 56% 31,100 76% 240,810 

Total 2,935,037 

High flows in March & April are due to rapid snow melt & heavy rains whereas July & August are due to heavy rainfalls. 

 



 

2024 CORPORATION OF THE TOWN OF HAWKESBURY WASTEWATER TREATMENT PLANT  
ANNUAL PERFORMANCE REPORT 

3 
 

Flow trends are critical to assessing the adequacy of the Wastewater Treatment Plant capacity. Table 2 below 

compares Annual Influent Flow Rates to the Amended ECA Rated Capacity for the past 10 years. 

Table 2 

Comparison of Annual Influent Flow Rates by Year to the Amended ECA Rated Capacity 

Year 
Avg. Daily Flow 

(m3/d) 
% of Rated Capacity 

(13,800 m3/d) 
Total Influent Flow  

(m3) 

2024 8,006 58% 2,935,037 

2023 8,567 62% 3,133,436 

2022 7,455 54% 2,722,565 

2021 6,948 50% 2,540,895 

2020 6,682 48% 2,451,205 

2019 7,366 53% 2,688,254 

2018 7,167 52% 2,605,466 

2017 8,686 63% 3,169,354 

2016 9,684 70% 3,544,510 

2015 7,893 57% 2,883,804 

2014 6,462 47% 2,358,255 

Interpretation of Monitoring and Analytical Data   

In 2024, no effluent parameter exceeded the Monthly Average Effluent Limits outlined in Condition 7(1) to 7(4) 

of the Amended ECA.  Please refer to Appendix A for a detailed summary of monthly concentrations and waste 

loadings.   

Table 3 below compares the Monthly Average Effluent Concentration Range and Waste Loading Range with the 

Amended ECA Monthly Average Criteria Effluent Compliance Limits, whereas Table 4 below summarizes the 

individual Monthly Average Effluent Exceedance of the Amended ECA. 

Pursuant to condition 9(5) of the Amended ECA, un-ionized ammonia was calculated weekly using total ammonia 

nitrogen, temperature and pH. Sample results ranged from 0.0003 mg/L to 0.0487 mg/L with an annual average 

of 0.0088 mg/L.  Please refer to Appendix C for the detailed monthly results.   

Acute lethality for rainbow trout and Daphnia magna was also tested with Nautilus Environmental laboratory.  

The certificate of analysis from the lab showed 0% mortality, meaning no lethality for rainbow trout and Daphnia 

magna. 

  



 

2024 CORPORATION OF THE TOWN OF HAWKESBURY WASTEWATER TREATMENT PLANT  
ANNUAL PERFORMANCE REPORT 

4 
 

TABLE 3 
Monthly Average Effluent Concentration Range and Waste Loading Range compared with the 

Amended ECA Monthly Average Criteria Effluent Compliance Limits 

Effluent 
Parameter 

Monthly 
Average 
Effluent  
Concentration 
Results in mg/L 

ECA Monthly 
Average Effluent 
Concentration 
Limits in mg/L 

Monthly 
Average 
Effluent  Waste 
Loading Results 
in kg/day 

ECA Monthly 
Average Effluent 
Waste Loading 
Limit in kg/day 

CBOD-5 3.0 – 4.2 25.0 17.2 – 37.0 345 

Total Suspended 
Solid 

3.0 – 10.5 25.0 19.5 – 103.5 345 

Total Phosphorous 0.04 – 0.18 0.89 0.28 – 1.41 12.3  

E. Coli* (ct/100ml) 4.1 – 79.6 200 n/a  n/a  

Total Ammonia 0.11 – 0.51 
12.0 
(June 1 to Sept 30) 

0.76 – 3.73 
166 
(June 1 to Sept 30) 

Total Ammonia 0.08 – 3.66 
20.0 
(Oct. 1 to May 31) 

0.47 – 31.90 
276 
(Oct. 1 to May 31) 

pH 7.1 to 7.7 6.0 to 9.5 n/a  n/a  

* Monthly Geometric Mean Density 

 

TABLE 4 

Monthly Average Effluent Exceedance of the Amended ECA 

Month Exceedance Parameter ECA Limit Result 

January 0    

February 0    

March 0    

April 0    

May 0    

June 0    

July 0    

August 0    

September 0    

October 0    

November 0    

December 0    

Operating Problems Encountered and Correction Actions Taken 

There were no major breakdown or major operating problems in 2024. Occasional problems were diagnosed 
quickly and corrected immediately. The plant was effective at treating the wastewater and maintaining the 
effluent parameters levels within the non-compliance limits. 



 

2024 CORPORATION OF THE TOWN OF HAWKESBURY WASTEWATER TREATMENT PLANT  
ANNUAL PERFORMANCE REPORT 

5 
 

Maintenance Summary 

Regular preventive and scheduled maintenance were performed throughout the year to ensure availability of 
equipment and continuous operation of the plant. The following are the major maintenance completed this 